S

. ~ October 1969 1"
" Report No. EVE 20-69-8

Y Dy e

¥
+ i PR o
F. F

DIGITAL COMPUTER SIMULATION
D
 WASTEWATER TREATMENT =

Paul W. Cummings, Jr. and

Donald Dean Adrian, Project Investigator

"
?ﬁ

Partially'Funde‘d by Office of Water Resources Research
Grant WR-BO11-MASS, Federal Water Pollution Control
Administration Research Grant 17070-DZS, and Training

Grant 5T1-WP-77-04

ENVIRONMENTAL ENGINEERING
DEPARTMENT OF CIVIL ENGINEERING

UNIVERSITY OF MASSACHUSETTS
AMHERST, MASSACHUSETTS




“

=

DIGITAL COMPUTER SIMULATION
OF
WASTEWATER TREATMENT

by

Paul W. Cummings, Jr. and

Donald Dean Adrian, Project Investigator

October 1969



THE AUTHORS

Paul W, Cummings, Jr., receiveﬁ'hﬁs B.S. degree in Civil
[...]
the equation degenerates to: ; ;



20

“F B (22)
K2 + F VDIG ~ TD
where: T0 = digester detention time
: I

The constants, K], and Ké are temperature dependent, and

can be represented by: - .

K

] 0.28 e—0.036(35—t)

K, = 700

0.10(35-5)
2 € ;

. \
where: t = degrees centigrade, varyinglbetween
200C. to 359¢C.

Since TO, the digester dgtention time is specified in
the input, F {the concentration of biodeg%adab]e carbon in
the completely mixed digester) can be found.

The biodegradable carbon in the effluent whiqh is
dissolved is assumed to be equal to the rgmaining vplatile
acid concentration, DF,. Itiis then assum%d that the

fo]]owihg equation can be used to find DF:

. Kq.DF
TD - CTDF + DF , : (25)
COF = 200 0-12(35-T)
then:
DOC, 4 = DNBCy, + DF : ; ! (27)
S0C,, = SNBC,, + F - DF . | | (28)

There js a minimum detention time below which the
. H
) t

digestion process breaks down. This is said to be the

reciprocal of Ky.: A safety factor of 2.5 is provided,



21

and if this minimum detention time is longer than the time
specified in the input, the detention time is changed to
egual the minimum time of K]/2.5. There is also another
detention time which would be tHe‘optimum time for gas
production. Tnis can vary from somewhat below the minimum
time at high temperatures to -above the minimum at lower
tehperatures. This time is predicted as:

TDOPT = (1-(K,/(K, + DIGCTZ)]/Z))/K] (29)

H

where: TDOPT the optimum detention time for gas
production

DIGC;, = biodegradable carbon Ft station 12
The minimum detentiqn time is set as the maximum of the

two values: TDOPT and'K]/Z.B [

Methane production in the digester is related to the
|

COD reduction of. the sludge a? follows:

‘ N
CH4CFD = {DIGCI2 - Dlacx3)(3.5}(5.619(8.33)@12 {30)

where: CH4CFD = daily methane production in ft3

fi.

,DIGCT12 biodegradable carbon at 12

DIGCT3 biodegradable carbon at 13



22
3,1.6 Sludge ElLtrTatiQn

The sludge elutriatien process is governed by two
input parameters: the solids recovery ratio, ERR, and
the solids concentration at the effluent. These_va?ués
are the product of eng%neering judgment, and not of any
scientific theory. The wash water ratio, WRE, {s also
irnput, and is the ratio of wash water to sludge, taken
as 3.d by!the Smith simulation. The suggested values for
ERR and TES(15) are 0.75 and 60000, respeStive]y. The

stream values are calculated as follows:

Q5 * TSS15
) |
Qus = ERR = Qyg - TSS43/TSSy5  (32)
Q'|7 = WRE Q13 _ » (33) |
Qg = Q3 * Q7 = 85 - (34)
where: ERR = solids recovery ratio

\

" WRE Wash water ratio | ‘

H

The total solids concentrations are now found by:

TSSqy = Q13-(T5513(1—ERR) + NRE-TSSS)/Q]q (35)

The various components of the total solids are assumed to
exist in the ratio present in the influent stream.

Therefore:

SOC14 = (TSS14/TSSi3) SOC13 (36)

$0Cy 5 (TSS}54T5333) SOC-I3 (37)



23

Similariy the other solids species are defined as being
Y

in the ratio of the total solids times the infiuent value.
The dissolved species are determined by assuming
|
. . i . . . |
complete mixing in the elutriation tank, thus the

dissolved carbon would be found by writing:

Qy3°80C 5 Qq:D0Cs = Qq,°00C,, 0q5°D0C,, (38)

'

I -
Now since DOC DOC15 assuming complete mixing, the

14 °©
disso]ved,qarbon at either station 14 or 15 can be found .

as5: {

DOC, s = (Qy3/(Qy3 + Qy;))DOC,, + (Q1§/(Q]3 + 0q4))D0C,
- | (39)

|

Thus all the dissolved species are found, especially
|

the a]kalinjty, which is the prime purpose of'e]utriation.
Smith did not feel that the model for e1utrﬁa£10n was
especially gooc, as it relies upon ehginegring judgment
and experience, not upon soundiy deve1opeﬁ.theory or
experimen?atiof. %

3.1.7 Vacuum Filtration
' |

The design parameters for the vacuum fiﬁt%r are
the liquid Toading rate in ga]ions/hour/sg ft, and the
water content of the sludge cake. Smith uses an empirical

equation to determine the final water content, based upon

i v . b oy



24

the original water content:

Wp = 88.0 (TSS15/10,000_)“0-123 | (40}

where: WP = final per cent water in the cake

Writing a mass balance about the vacuum filter, Smith

found;
_ |
Werg = Worg * Mg *(41)
a5 = Mute * ute (42)
ww18 - NP(NWiS i w518)/10O (43)
Heyg = W/g (100 = WP)/WP | (44)
|
i
but: ] é
Q5 TSSy5 = Qug TSSy4. W, g

by combination,

|
TEMPT = 1,000,000. (100 - WP)/WP (46)

Qg = Qrg(renpr - Tss15)/(TEMPL-TFS15) (47)

The total suspended solids value of the vacuum filter

filtrate is input, and supolied as another engineering

l
estimate. Witnh the TSSE, known, the we1ghL of the total



£l

solids ét station 18 fs found as follows:

ws18 = 8.33(Q]5-TSS15 - Q]6°TSS16) (48)

As before, the separate species of %olid material
are assumed to be present in the same ratio as the total

suspended solids, thus:

SQCT6 = SOC,‘5 (TSS]ﬁlTSSYS) (49)

Again, the dissoived species are assumed to be present

in the same concentration as in the influent:
‘ \

DocC = l

and because the stream values at station PB are in terms
of total weight, |

. l o 18.33
1b. Dissolved carbon at 18 = DOC]5UQ15-Q]y) (

51)

Next the area required for the vacuum filter is found:

AvE = Qq4(1,000,000.) | I (52)
250 -VFL-TVF |

where: AVF = area of vacuum filter in sq ft

VFL Toading rate Jn ga?/hr./ft2

 TVE

fraction of eacn day filter isi
operated ﬁ !



26

\
!
The chemical demand of the sfudge is based upon the
alkalinity and the ratio of volatile soiids to soiid

fixed matter:

100 (ALK, ) /TSS

Y1 = - (53)

Y2 = VSS15/SFM]5 ‘ : (54)
then the demand for chemical, FECL3 is found by:

FECL3 = 1.08(Y1) + 2.0(Y2) ' (55)

DFECL3 = T5S,(FECL3/100)Q;5(365)(8.33)CFECL3 (56)

where: i
FECLB = per cent férrig chloride recuired by
weight -
DFECL3 = yéar]y cost of ferric chiorﬁde
CFECL3 = cost of ferric chloride per; pound

. |
3.1.8 Sand Drying Beds

The routine for sand drying beds is contained in the
porfion of the program calculating costs.; Vacuum fi]tratjon,
elutriation,.énd incineration costs are set equal to zero,
and the beds are designed‘on_the basis of;a Toading factor
of 4.4 pounds ?f solids per square foot of bed per month.
This is a verylarbitrary method, and in né way ~takes into
accouni the properties of the sludge. The cost of §2.23 per

square foot for construction also seems very high.
| .



27

%

3.1.9 Sludge Incineration

Smith had difficulty obtaining accurate and plenti-
ful data in which the caﬁfta] and operating costs could
be found separately, but managed ta approximate the costs

|

as folliows:

capital cost = 1570(pounhs dry solids/day) 8 (57}

operating costs = 16.1(YTONS) - 0.00003(YTONS)?  (58)
| | | L |

} ‘
where: capital cost = dollars |

1 1
! i

operating costs = dollars/year
YTONS = toﬁai number of tons of studge solids
inéinerateF per year assuming 70-75%
moﬁsture i
! i

Smith indicated dissatisfaction with this method,
: : I
and predicted new work to correct the situation.
| 1 ,
3.1.10 Cost Relationships

The very heart of this model is the cost analysis
that predicts a total cost for treatment of the wastewater.
The equations calculating the costs are based upon an

i
Engineering News Record Construction host Index of 812, and

. ) ‘ . o
a capital cost index (CCI) is input to thF simuiation to
|
account for construction cost increases. The cost relation-
snips were based upon an actual cost estimation of plants

ranging from 0.25 to 100 MGD, and curves We%e‘fft to tne



28

data, based upon tne major design parameters, such as the
air blowers. Table "I shows the capital cost relation-
ships incorporated into the model. |

Also 1nppt into the model are excess‘capacity factors
for each process to allow for cieaning, repair, or storage.
‘For example, in colder cjimates, excess capacity mignt
be required fﬁr the s]udée digesters if sand drying beds
are tobe utiltized. For examplie, an excess capacity factor
of 2 is recommended for the anaerobic diggsters. This means
that the design capacity calculated by the simuiation is |
doubled, the size required is determined, and before the
cost is predicted, the volume of the dige;ter will be
adjusted. The factors sﬁggested are 1isted in Table III.

Table Il summarizes thne relations ysed to describe
the operating costs for the plant units. , The thickening
and elutriation tanks ars assumed to nave only small costs
associated with their operation, and are thus considered
negligible. An unfortunate feature of these cost re]at{on-
ships is the fact that ope?ating costs for drying beds
aege included in the operating costs of the anaerobic
digester. If anaerobic digestion and sand beds are used,
then the cost is hidden. This also says that the cost
for t{he sand beds is 1ndépendent of anything but the size

of the digester.



at

29

TABLE 1

{
i

Unit Process Capital Cost Relationships, after Smith (2)

Unit Process -

Preliminary Treatment|
Primary Sedimentation
Agrator

Air Blowers

Final Settier

STudge Return Pumps
Caontrol Hoﬁse
Digesters

Vacuum Fiiters

Studge Drying Beds
ChToriﬁe Contact Tank
Plant éite. '

Sludge Thickeners

Sludge Elutriation
Tanks ‘

i
Cost Eauation (Dollars)
)0.625

14,700(Q]

13,400 (APS) + 5200(APs)Y-]

175,000(VAER) + 363500(VAER)0°]82

10,750 + 5,857(BSIZE)

12,600 (AFS) + 5350/ (AFs)0-128

3650 + 1125(Q6)

40,000(Q1)0'7

5000 + 1080(VDIG) + 10700(vp1g)Y- 148

12,800 + 372(AVF)

2.23(hs8)
| !

9000(Q5)0'469
| =

4400(020)0.870

(18.1 + 8.46/exp(ATHM/13375))ATHN
(18:1 + 49.5/exp(AE/6OOG))AE



30

TABLE 11

Unit Process Operating Cost Relationships, after Smith (2}
|

I

Unit Process ' 5perating Cost {Collars/Yr.)
Preliminary Treatment 500(Q1) + 215Q(Q110‘3]
Primary Settling 1000 (APS) + 2500(APs)0-2
|
Aerator, final settler 10,000 (VAER) + 14500 (VAER)-©3
Blowers-excluding power’
Digesters | | 2g(vD1g) + 540(vp1c)? 4%
i [

Digesters anﬁ sludge 80(VDIG) + QOO(VDIG)O'44
Drying Beds :

_— 3 0.37
Vacuum Filter- ]SOO(Qi) + 6450(Q1) ‘

exciuding chemicals
|

|

i TABLE III
!

Excess Capacity Factors as Recommended by Smith, (2)
|

|
Unit Process | Excess Capacity ractor
|

Preliminary Treatment
Primary Settler
Aerator \I

Air Blowers

‘Final Settler

Sludge Return Pumps
Control House
Thickener

Cigesters

Sludge Elutriation
Vacuum Filter
Incinerator

Sludge Drying Beds
Chiorination |

Plant Site Preparation

e ettt et [N =t b WY V) ol — [N
COCOOoOOOLIOUIOOoCOOIMNOO



31

No cost was assessed for hegting the digesters, and
similariy, no credit was given for the utiltization of energy
produced in the digester gas. The cost of férric chloride
used for sludge conditioﬁing was taken as $.08/1b., and

the cost of electricity was assumed to be $0.01/KWHR.



32

3.2 Deletion of PYimary Sedimentation

Usually, all canventional biglogical freatment processes
are preceded by preliminary sedimentation. Sand
filters and trickling filters wouid tend to become c]ogged
by the solids, and the a@ditional solids would place an
incr?aéed Ioad upon the biota in the aeration tanks of
the activate& sludge pro&ess without Sedimeqtation.
Howeverilwith the advent of the small backage plant
to serve small populations which previousﬁy‘could not
afford bioTogiEa] treatmént éame extended aeration and
contact stabilization, along with many cther variations
of the activated sludge process. Extended feration provides
long term aeration of the sewage for periods up to twenty-
fourlhOurs, with or without final §edimentatjon. Long

| : |
aeration periods allow for release of a well stabilized

floc to the rgceivﬁﬁg|wa§er, and shorter ;eration
periods with final sediméntation and sludge return provide
for a clear effluent and a higher solids content in the
aerator. Contact stabilization in smail plants provides
for moderate a?ration Periods ranging froT four to eight
hours with recirculation of the sludge Ffém the finail
sett]?r which nas ?éen:activa%ed in an aeTobic digester.
In larger sized plants, Setter et al. (18) reported

on the modified aeration system employed at the Jamaica

- . | —y
Sewage Treatment Planti, in the City of New York, The



| | 33

|

plant had a daily average flow of 35 MGD, and employed

[ .
short to medium term aerationscoupled with Tow and high
I

mixed 1iquor suspended solids values and omission of pri-
mary sedimenfation. Aeration periods of 2.0 - 2.5 hours,
and of 4.0 - 4.5 hours were used for the short and long
aeration periods, reséectively, while 200 - 500 ppm, and
400 - 1200 ppm were va]ués used for Tow and high suspended

l
solids, respectively. ; 1

Average BOD reductions of 72.5% and éuspended sotids
removals of B84.8% wer; repor?ed in the effluent from the
final settler for the entire 14 month tesiing period,
Specifically, for the various‘éombinations of detention

time and solids loading, the BOD reductions were:

a) Low solids-Long aeration -~---- - 77.2%
b) H{Qh so]ids—éhort_aeration—lll::i- 71.0%
¢) Low solids-Short aeration <--=---- 69.9%
d) High solids-Long aeration ------ L. 76.6%

These experiments at the Jamaica plant indicated
that it is feasible to omit primary sédimentation.
rowever the result in this case is a somewhat lower BOD
reduction as compared to the standard activated siudge
process. The savings are in the primary settfing tanks,
smaller aeration tanks, and in a reduction:of air to be

supplied. The air required per pound of EOD reqoved is
‘ _ i L



34

about twenty-two per cent lower, and the total air requiréd
is about one-third lower than a standard activated sludge-
plant. The Jamaica plant purchased only 7.2% of the gas
energy used, and 6.8% of'the electricity used. The
remainder of the gas-ﬁsé& was digester gas, and the remain-
ing electricity used was generated using digester gas as
fuel. |

Studiés by Heukelekian aﬁdrweisberg(9) on the causes
of sTudge bulking found that severa1.step§ taken to prevent
studge bu1kingiwou1d b§H91§Ed=by omitting primary treatmenf.
They studied the reTatiAAShips between baound water in the
sludge and the sludge volume index. |

It was found tﬁat sTudge§ with high values for bound
water nad rejatively nigh sfu&ge volume indices.
Additionally, when the sludges that bulked were subjected
to continuous ?eration, thé bound water and the sludge
volume index values both decreased. Buring this aeration
period, the siudge color was observed to change from grey
to golden browﬁ, and the microbial colonies became dense
and opague.

The effect of chlorination upon sludge bulking was
studied, and i? was observed in a full sc§1e plant that
when ‘the ch]or%nation of the return sludge was discontinued,
the siudge voiume index increased progres;ive1y over a

e I ~ -‘ ! - . . ' ' l-' .
period of nine days. During the same time the chiorination



35

was discontinued, the dissolved oxygen in the aerator
increased from 0.8 mg/] Eo 3.0 mg/1. This indicates that
the cﬁlorine did not adversely affect th% bacterial action
in the sludge. The decr;ase in sludge volume index brought
about ?y the chlorine waé attributed to a physical

release of bbund water brought about by tne chiorine.

The final experiments on the bu]king‘of sfudge were
an attempt to determine the causes of the‘buiking, and
under which conditions it occurs. The sludge was fed two
types éf sewage solids: so1ub1e-co1101da3usolids'obtained
by centrifuginé settled sewage; and soTidE obtained by
sett?iﬁg sewage by gravity. It was reaso%ed that the
soluble-colioidal solids would be represe%tat%ve ¢f the
solids passing through primary sedimentation, and that the

|

settleable solids would reprTsent the effect of eliminating

‘ |
primary treatment.

The sludge fed on the soluble-colloidal material
demonsgrated an increase in QOund water and sludge volume
index over the sludge that was not fed at all. The Toading
ratesiqf 0.33, 0.5, and 1.0 pounds B0D per pound of mixed
Tiquor solids were tested. The sample fed at the rate of
0.33 1bs BOD/1bs solids showed only slight increases, while
the sample fed at 0.5 1bs BOD/1bs solids increased both
bound water and SVI by a factor of 3.5; it did produce a

clear supernatent however. The sémp?e fed at}T.O 1bs BOD/



36